

## EVALUATION REPORT FOR CARRIER/COVER TAPE MATERIAL

CARRIER/COVER TAPE: SOT143-AV500.P6. P4 W8 L500 / HUC0054-500

MANUFACTURER: ADVANTEK/ ADVANTEK

### SUMMARY: RESULTS

1. DIMENSIONS: n/a

2. PEEL STRENGTH TEST RESULT:

	COMBINED SIDE	SPROCKET SIDE	EDGE SIDE
CpK	9.219	8.200	9.048

\* See attached Peel Strength Test Analysis CpK Computation

3. MACHINE PARAMETERS:

Machine: ASM-007

Sealing Temperature: 205 deg Celsius

Sealing Mode: RECIPROCATING

Seal Pressure: 3 bars

Sealing Shoe Width: 3.8mils

Sealing Dwell Time : 70 msec

Sealing Interval : 4 mm

4. PEEL TESTER :

ESA ( PSA - 006 )

Serial No. : 71362

### RECOMMENDATIONS:

THE ABOVE MENTIONED TAPE & REEL MACHINE PASSED THE MINIMUM REQUIREMENT OF 2.00 CpK OF THE PEEL STRENGTH TEST ON THE CARRIER & COVER TAPE MATERIAL. RECOMMENDED TO USE FOR PRODUCTION RUN. CA/T ML0303-VC500.R5 TAPE AND REEL MACHINE EVALUATION RUN.